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Package leaflet: Information for the patient 

 

 

[Nationally completed name] 50 mg gastro-resistant tablets 

 

diclofenac sodium 

 

Read all of this leaflet carefully before you start taking this medicine because it contains 

important information for you. 

• Keep this leaflet. You may need to read it again. 

• If you have any further questions, ask your doctor or pharmacist. 

• This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, 

even if their signs of illness are the same as yours. 

• If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4.  

 

What is in this leaflet 

1. What [nationally completed name] is and what it is used for 

2. What you need to know before you take [nationally completed name] 

3. How to take [nationally completed name] 

4. Possible side effects 

5. How to store [nationally completed name] 

6. Contents of the pack and other information 

 

 

1.  What [nationally completed name] is and what it is used for 

 

Diclofenac sodium, the active substance in [nationally completed name] belongs to a group of 

medicines called non-steroidal anti-inflammatory drugs (NSAIDs), which are used to treat pain and 

inflammation. 

Diclofenac relieves symptoms of inflammation, such as swelling and pain, and also reduces fever. It 

has no effect on the causes of inflammation or fever. 

 

[nationally completed name] can be used to treat the following conditions: 

• rheumatism, including inflammatory joint pain (arthritis) and juvenile rheumatoid arthritis joint 

degeneration (arthrosis) and certain types of back pain (vertebral joint disease) 

• painful, inflamed so called frozen shoulder  

• painful inflammation and swelling e.g. after dental or orthopaedic surgery 

• severely painful menstrual periods 

• infectious diseases that are accompanied with fever, especially for short-term use next to 

chemotherapy 

 

The active substance in these tablets (diclofenac sodium) may be released into the body with delay. 

For this reason, this medicine is not recommended if you need rapid or immediate symptom relief. 

 

 

2.  What you need to know before you take [nationally completed name] 

 

Do NOT take [nationally completed name] if you:  

• are allergic to diclofenac or any of the other ingredients of this medicine (listed in section 6) 

• have a stomach ulcer or an ulcer elsewhere in your gut 
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• have any bleeding from your stomach or gut, signs of which may include blood in the stools or 

black, tarry stools 

• have ever had bleeding or perforation in the stomach or gut, related to previous NSAID therapy  

• have a history of ulcers or bleeding in the stomach or gut (occurring at least twice) 

• have severe liver or kidney failure (severe liver or kidney disease) 

• are in the last three months (third trimester) of pregnancy 

• have ever had an attack of asthma or wheezing, or serious allergic reaction which causes 

swelling of the face or throat, or chest pain, or a widespread itchy skin rash (urticaria), or a hay 

fever-like runny nose after taking other NSAIDs such as acetylsalicylic acid or ibuprofen 

• are currently suffering from a bleeding or a bleeding disorder 

• suffer from an abnormal condition of the blood (blood dyscrasia) 

• suffer from problems with your blood count (Bone marrow depression): lower white blood cells 

(sometimes severe with an increased risk for infection); lower platelet count (with an increased 

risk of bleeding and bruising) or lower red blood cell count (dizziness, headache). This might be 

happening after a radiation therapy. 

• have established heart disease and/or cerebrovascular disease e.g. if you have had a heart attack, 

stroke, mini-stroke (TIA) or blockages to blood vessels to the heart or brain or an operation to 

clear or bypass blockages 

• have or have had problems with your blood circulation (peripheral arterial disease) 

 

If any of these apply to you or you are not sure about anything, ask your doctor or pharmacist. 

 

Warnings and precautions  

Talk to your doctor or pharmacist before taking [nationally completed name] if you: 

• have ever had any stomach/gut problems such as an ulcer, bleeding or black stools, or have 

suffered stomach discomfort or heartburn after taking NSAIDs in the past 

• suffer from asthma, hay fever, or any other long-standing problem of the respiratory system 

such as nasal polyps or chronic obstructive airways disease  

• have a tendency to develop allergic skin rashes, skin itching or hives  

• have an inflammatory bowel disease, such as ulcerative colitis or Crohn’s disease 

• have a bleeding disorder or any other blood problems including the rare liver condition called 

porphyria  

• have an inflammatory disease called systemic lupus erythematosus, or any connective tissue 

disease 

• have heart problems  

• smoke 

• have diabetes 

• have angina, blood clots, high blood pressure, raised cholesterol or raised triglycerides 

• have any liver or kidney problems 

• think you are dehydrated, perhaps due to diarrhoea, low fluid intake or sickness, or in 

association with surgery 

• have a viral infectious disease caused by varicella zoster 

 

If any of these apply to you, your doctor may want to give you special advice or change your 

treatment.  

 

Side effects may be minimised by using the lowest effective dose for the shortest duration necessary. 

 

Elderly people may be more sensitive to the effects of [nationally completed name] than younger 

adults. If you are an elderly person (65 and over), it is important to follow your doctor’s instructions 

very carefully and take the lowest number of tablets that gives adequate symptom relief. It is 
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especially important for elderly people to report any undesirable effects promptly to the doctor or 

pharmacist (see section 4 “Possible side effects”).  

 

The doctor may also prescribe another medicine (such as misoprostol or proton pump inhibitors) to 

protect the stomach to be taken at the same time, particularly if you have had stomach problems 

before, if you are elderly or are taking low-dose acetylsalicylic acid (ASA) or certain other medicines 

likely to increase gastrointestinal risk. 

 

Tell your doctor if you recently had or you are going to have a surgery of the stomach or intestinal 

tract before taking [nationally completed name], as [nationally completed name] can sometimes 

worsen wound healing in your gut after surgery. 

 

[nationally completed name] may reduce or mask symptoms of an infection such as headache or high 

temperature. This could make the infection more difficult to detect and treat. If you feel unwell and 

see a doctor, remember to mention that you are taking [nationally completed name].  

 

Other medicines and [nationally completed name] 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines. This is important because some medicines should not be taken together with [nationally 

completed name].  

 

The following medicines, when taken together with [nationally completed name], could increase the 

risk of bleeding or ulceration in your stomach or gut, so you should tell your doctor or pharmacist if 

you are taking any of these other medicines:  

• oral corticosteroids, used to treat inflamed areas of the body 

• anticoagulants such as warfarin or phenprocoumon, used to thin the blood   

• selective serotonin-reuptake inhibitors (SSRIs), used to treat some types of depression 

• other NSAIDs including COX-2 (cyclo-oxgenase-2) inhibitors, such as acetylsalicylic acid and 

ibuprofen, used to relieve inflammation/pain.  

 

Tell your doctor or pharmacist if you are taking any of the following: 

• lithium, used to treat some disorders of mood, such as mania or depression 

• digoxin, used for heart problems 

• amiodarone, used for irregular heart beat 

• diuretics, used to increase the amount of urine 

• antihypertensives, such as ACE inhibitors, angiotensin II receptor antagonists or beta-blockers, 

used to treat high blood pressure (or certain other heart problems) 

• blood-thinning medicines (anti-coagulants) 

• medicines taken by mouth to treat diabetes (oral anti-diabetics) 

• methotrexate, used to treat severe arthritis and some cancers  

• ciclosporin or tacrolimus, used to prevent rejection after organ transplants or to treat some 

inflammatory diseases 

• quinolone antibiotics, used to treat certain infections 

• trimethoprim, used to treat bacterial infections 

• colestipole and colestyramine, used to treat a high cholesterol level in the blood 

• sulfinpyrazone, used to treat gout 

• fluconazole and voriconazole, used to treat fungal infections 

• phenytoin, used to treat seizures 

• rifampicin, used to treat infections such as tuberculosis and leprosy 
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Pregnancy, breast-feeding and fertility 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine.  

 

Pregnancy 

Do not take this medicine during the last 3 months of pregnancy as it could harm the unborn child or 

cause problems during delivery. It can cause kidney and heart problems in your unborn baby. It may 

affect your and your baby’s tendency to bleed and cause labour to be later or longer than expected. 

 

Do not take [nationally completed name] during the first 6 months of pregnancy unless absolutely 

necessary and advised by your doctor. If you need treatment during this period or while you are trying 

to get pregnant, the lowest dose for the shortest time possible should be used. If taken for more than a 

few days from 20 weeks of pregnancy onward, [nationally completed name] can cause kidney 

problems in your unborn baby that may lead to low levels of amniotic fluid that surrounds the baby 

(oligohydramnios) or narrowing of a blood vessel (ductus arteriosus) in the heart of the baby. If you 

need treatment for longer than a few days, your doctor may recommend additional monitoring. 

 

Fertility 

This medicine, like other NSAIDs, may make it more difficult to become pregnant, so it is best not to 

take this medicine if you are planning a pregnancy or have had previous difficulties becoming 

pregnant.  

 

Breast-feeding 

Do not use [nationally completed name] while you are breast-feeding. It might be harmful for your 

infant.  

 

Driving and using machines 

Diclofenac has not been shown to impair your ability to drive or operate machinery. 

 

However, if you develop side effects such as vision problems, dizziness or drowsiness (see section 4), 

do not drive or use machines. 

 

[Nationally completed name] contains lactose, castor oil polyoxyl hydrogenated and sodium 
If you have been told by your doctor that you have an intolerance to some sugars, contact your doctor 

before taking this medicine.  

This medicine contains castor oil which may cause stomach upset and diarrhoea. 
This medicine contains less than 1 mmol (23 mg) sodium per gastro-resistant tablet, that is to say 

essentially ‘sodium-free’. 

 

 

3.  How to take [nationally completed name]   

 

Always take this medicine exactly as your doctor or pharmacist has told you. Check with your doctor 

or pharmacist if you are not sure.  

 

Your doctor will tell you how many tablets to take and how long to take them for. It is important to 

take the lowest dose which adequately controls your inflammation/pain, and for the shortest possible 

period of time. Depending on how you first respond to the treatment, your doctor might suggest 

changing to a higher or lower dose. Never exceed your doctor’s recommended dose. 

 

The recommended dose is: 

 

Adults (over 18 years) 
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• Rheumatic joint pain (arthritis):  

 The starting dose is 150 mg of diclofenac sodium daily, the maintenance dose for long-term 

treatment is 75-100 mg daily. 

• Articular degeneration (arthrosis):  

 The starting dose is 100-150 mg daily, depending on the severity of the pain. The maintenance 

dose for long-term treatment is 75-100 mg daily. 

• Painful frozen shoulder, painful inflammation and swelling e.g. after dental or other surgery:  

 The starting dose is 150 mg per day, depending on the severity of the pain. The maintenance 

dose will be gradually reduced based on the complaints. 

• Severely painful menstrual periods: 

 Starting dose 50-100 mg at the first sight of symptoms, continue with 50-150 mg daily 

(maximum of 50 mg three times a day) for a few days. If the maximum daily dose of 150 mg 

appears insufficiently effective during 2-3 menstrual periods, you may increase the dose up to 

200 mg daily at your next period. 

• Diseases that are accompanied with fever, especially for short-term use in addition to 

chemotherapy when infection occurs: 

 A daily dose of 0.5 mg diclofenac sodium per kg bodyweight is recommended, divided into 2-

3 doses. 

 

Use in children  

• Rheumatic joint pain (arthritis): 

 A daily dose of 1.5 to 2 mg diclofenac sodium per kg bodyweight, divided into 2-3 doses. 

 

Elderly (over 65 years) 

Elderly people tend to be more at risk of the side effects of NSAIDs such as [nationally completed 

name], so it is particularly important that elderly people take the lowest possible dose of this medicine 

that is effective. Especially if you are elderly and frail or have low body weight your doctor may 

recommend a lower dose. 

 

Method of administration 

Swallow these tablets as a whole, with liquid.  

Do not crush or chew the tablets. 

The tablets can be taken during meals. 

If symptoms are more troublesome during the night or first thing in the morning, your doctor may 

suggest taking [nationally completed name] tablets in the evening.  

 

If you take more [nationally completed name] than you should 

If you have accidentally taken too many [nationally completed name] tablets, tell your doctor or 

pharmacist or go straight to the nearest hospital Accident and Emergency unit. You may require 

medical attention.  

Symptoms of an overdose might include vomiting, diarrhoea, dizziness, a ringing in the ear (tinnitus), 

convulsions or severe stomach pain, bloody or black stools. 

 

If you forget to take [nationally completed name] 

If you forget to take a dose, take one as soon as you remember. If it is nearly time for your next dose 

when you remember, simply take the next dose at the usual time. Do not take a double dose to make 

up for the forgotten dose. 

 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4.  Possible side effects 
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Like all medicines, this medicine can cause side effects, although not everybody gets them.  

 

Serious side effects 

If any of the following serious side effects happen, stop taking this medicine and tell your doctor 

immediately or go to the emergency department at your nearest hospital. You may need urgent 

medical attention.  

• severe pain in the stomach or gut, bloody or black stools, vomiting blood 

• unusual bleeding or bruising which may be signs of reduced number of blood platelets 

• high fever or persistent sore throat (possible signs of agranulocytosis) 

• serious allergic reaction which causes difficulty in breathing or dizziness, or swelling of the 

face, lips, mouth, tongue or throat often associated with rash and itching 

• wheezing and feelings of tightness in the chest (signs of asthma) 

• stiff neck (signs of meningitis) 

• fits 

• high blood pressure 

• red or purple skin (possible signs of blood vessel inflammation) 

• skin rash with blisters, blistering of the lips, eyes and mouth, skin inflammation with flaking or 

peeling 

• yellowing of the skin or eyes (signs of hepatitis) 

• blood in urine, excess of protein in the urine, severe decreased urine output (signs of kidney 

disorders) 

• inflammation of the pancreas which causes severe pain in the abdomen and back 

• sudden and severe headache, nausea, dizziness, numbness, inability or difficulty to speak, 

paralysis (signs of stroke) 

The above serious side effects are rare (may affect up to 1 in 1,000 people) or very rare (may affect 

up to 1 in 10,000 people)  

• Serious heart problems such as chest pain and shortness of breath (signs of myocardial 

infarction or heart failure) may occur with frequency uncommon (may affect up to 1 in 

100 people). 

• Chest pain, which can be a sign of a potentially serious allergic reaction called Kounis 

syndrome (frequency not known, cannot be estimated from the available data) 

• Mild cramping and tenderness of the abdomen, starting shortly after the start of the treatment 

with [nationally completed name] and followed by rectal bleeding or bloody diarrhoea usually 

within 24 hours of the onset of abdominal pain (frequency not known, cannot be estimated 

from the available data). 

 

Other side effects  

 

Common side effects (may affect up to 1 in 10 people): 

• headache, dizziness 

• nausea, vomiting, diarrhoea, indigestion, abdominal pain, flatulence (wind), loss of appetite  

• change in liver function (e.g. level of transaminases seen in blood tests) 

• skin rash 

• vertigo 

 

Uncommon side effects (may affect up to 1 in 100 people): 

• feeling your heartbeat 

 

Rare side effects (may affect up to 1 in 1,000 people): 

• sleepiness 

• stomach pain 
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• itchy rash 

• swelling of arms, hands, legs and feet (oedema) 

 

Very rare side effects (may affect up to 1 in 10,000 people): 

• decrease in red or white blood cells, with symptoms like paleness, fatigue, dark urine, pale 

stool, higher risk for infections 

• disorientation, depression, anxiety, difficulty sleeping, nightmares, irritability, loss of contact 

with reality (psychotic disorder) 

• tingling or numbness in the hands or feet 

• memory impairment  

• trembling 

• problems with taste, vision, hearing (such as ringing in the ears) 

• inflammation of the lungs which causes breathlessness and chest pain (pneumonitis) 

• constipation or other bowel problems including colitis (symptoms include persistent diarrhoea) 

or worsening of existing inflammatory bowel disorders 

• sore mouth, sore tongue, sore gullet 

• ulcer of the oesophagus (the tube that carries food from the throat to the stomach) 

• nettle rash, itching, unusual skin sensitivity to sunlight, resulting in red, swollen, blistered skin 

• hair loss 

• severe liver problems 

 

Medicines such as [nationally completed name] may be associated with a small increased risk of heart 

attack ("myocardial infarction") or stroke. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via the national reporting system 

listed in Appendix V. By reporting side effects you can help provide more information on the safety of 

this medicine. 

 

 

5.  How to store [nationally completed name] 

 

Keep this medicine out of the sight and reach of children. 

 

Do not use this medicine after the expiry date which is stated on the blister and carton after “EXP”. 

The expiry date refers to the last day of that month.   

 

Do not store above 30°C. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6.  Contents of the pack and other information 

 

What [nationally completed name] contains: 

- The active substance is diclofenac sodium.  

• Each gastro-resistant tablet contains 50 mg of diclofenac sodium.  

 

The other ingredients are colloidal anhydrous silica (E 551), microcrystalline cellulose, lactose 

monohydrate, magnesium stearate (E 470b), maize starch, povidone K30 (E 1201), sodium starch 

http://www.ema.europa.eu/docs/en_GB/document_library/Template_or_form/2013/03/WC500139752.doc
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glycolate type A, hypromellose (E 464), polyoxyl hydrogenated castor oil, yellow iron oxide (E 172), 

talc (E 553B), titanium dioxide (E 171), Eudragit L30D (methacrylic acid copolymer), macrogol 8000, 

silicone antifoam emulsion (dimethylpolysiloxane and silica), red iron oxide (E 172). 

 

What [nationally completed name] looks like and contents of the pack: 

 

[50 mg gastro-resistant tablet] 

Light brown, round, slightly biconvex tablets 

 

The gastro-resistant tablets are packed in PVC/PE/PVDC/Aluminium blisters and inserted in a carton. 

 

Pack sizes: 

10, 20, 30, 40, 50, 60, 100, 100 x 1 or 500 gastro-resistant tablets 

 

Not all pack sizes may be marketed.  

Houder van de vergunning voor het in de handel brengen en fabrikant 

 
Vergunninghouder:  

Sandoz B.V., Veluwezoom 22, 1327 AH Almere, Nederland 

 

Fabrikanten:  

Salutas Pharma GmbH 

Otto-von-Guericke Allee 1 

39179 Barleben 

Duitsland  

 

LEK S.A. 

UI. Domaniewska 50 C 

PL-02-672 Warschau  

Polen 

 
In het register ingeschreven onder:  

Diclofenacnatrium Sandoz 50, maagsapresistente tabletten 50 mg - RVG 23243 

 

Dit geneesmiddel is geregistreerd in lidstaten van Europese Economische Ruimte en in het 

Verenigd Koninkrijk (Noord-Ierland) onder de volgende namen:  

Denemarken  Diclon  

Zweden  Diclofenak Sandoz  

Nederland  Diclofenacnatrium Sandoz 50, maagsapresistente tabletten 50 mg  

 

Deze bijsluiter is voor de laatste keer goedgekeurd in april 2023. 

 


